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  2021מאי                     רופא/ה נכבד/ה, רוקח/ת נכבד/ה,

 
  Foradil Capsules for Inhalation, Powder for inhalation  הנדון:

  , אבקה לשאיפה   פורדיל כמוסות לשאיפה
 

 :ההבא הבישראל להתווי רשוםכשיר בנדון הת
  

Foradil is indicated in asthma (including nocturnal asthma and exercise-induced symptoms) in those treated 
with inhaled corticosteroids who also require a long-acting beta agonist in accordance with current treatment 
guidelines. 
 
Prophylaxis and treatment of bronchoconstriction in patients with chronic obstructive pulmonary disease 
(COPD) including chronic bronchitis and emphysema. 
 

   Formoterol fumarate dihydrate 12mcg :המרכיב הפעיל
  

  .התכשירים בנדון של לרופא ועלון לצרכן בעלון עדכון על להודיע מבקשת מ"בע ישראל נוברטיס חברת
  

  .העדכניים לרופא והעלון לצרכן בעלון לעיין יש מלא למידעעלונים במלואם עם סימון העדכונים הנוגעים למידע בטיחותי בלבד. מצורפים ה
  

  ידי פניה לבעל הרישום.-העלונים לרופא ולצרכן נשלחו לפרסום במאגר התרופות שבאתר משרד הבריאות, וניתן לקבלם מודפסים על
  
  

  בברכה,
  
  

  ויקי אמבר יאבו
  רוקחת ממונה
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SUMMARY OF PRODUCT CHARACTERISTICS 
 
 
1.  TRADE NAME OF THE MEDICINAL PRODUCT 
 

Foradil® capsules for inhalation 
 
 
2.  QUALITATIVE AND QUANTITATIVE COMPOSITION 
 

Each capsule contains 12 micrograms formoterol fumarate dihydrate. 
 
Excipient(s) with known effect: 
Each capsule contains 25 mg lactose (as the monohydrate). 
 
For the full list of excipients, see Section 6.1. 

 
 
3.  PHARMACEUTICAL FORM 
 

Powder For Inhalation, capsules 
Clear capsules containing a white powder, with "GC” printed on cap and "FXF" on body or 
"FXF" on cap and "GC" on body in black ink.  

 
 
4.  CLINICAL PARTICULARS 
 
4.1  Therapeutic indications 
 

Foradil is indicated in asthma (including nocturnal asthma and exercise-induced symptoms) in 
those treated with inhaled corticosteroids who also require a long-acting beta agonist in 
accordance with current treatment guidelines. 
 
Prophylaxis and treatment of bronchoconstriction in patients with chronic obstructive 
pulmonary disease (COPD) including chronic bronchitis and emphysema. 
 

4.2  Posology and method of administration 
 
Posology 
For use in adults  and in children 6 years of age and older 
 
Adults  
 
Asthma 
Foradil should only be prescribed as an add-on to an inhaled corticosteroid. 
 
Regular maintenance therapy:  

1 to 2 inhalation capsules (equivalent to 12 to 24 micrograms formoterol) twice daily. Foradil 
should only be prescribed as an add-on to an inhaled corticosteroid (ICS).  
If required, an additional 1 to 2 capsules per day may be used for the relief of ordinary 
symptoms provided the recommended daily maximum dose of 48 micrograms per day is not 
exceeded. However, if the need for additional doses is more than occasional (e.g. more 
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frequent than 2 days per week) medical advice should be sought and therapy reassessed, as 
this may indicate a worsening of the underlying condition.  
The recommended maximum maintenance dose is 48 micrograms per day.   
 
Foradil should not be used to relieve the acute symptoms of an asthma attack. In the event of 
an acute attack, a short-acting beta2-agonist should be used (see Section 4.4). 
 

Prophylaxis against exercise-induced bronchospasm  

The content of 1 inhalation capsule (12 microgram) should be inhaled at least 15 minutes 
prior to exercise. In patients with a history of severe bronchospasm, 2 inhalation capsules (24 
microgram) may be necessary as prophylaxis. 

In patients with persistent asthma, use of Foradil for the prevention of exercise-induced 
bronchospasm may be clinically indicated, but the treatment of asthma should also include an 
ICS. 

Chronic Obstructive Pulmonary Disease 
For regular maintenance therapy, 1 inhalation capsule (equivalent to 12 micrograms  ,נה
formoterol fumarate dihydrate) to be inhaled twice daily. 

Children aged 6 years and above 
 
Asthma 
Foradil should only be prescribed as an add-on to an inhaled corticosteroid. 
 
For regular maintenance therapy: 1 inhalation capsule (equivalent to 12 micrograms 
formoterol fumarate dihydrate) to be inhaled twice daily.   
 
The recommended maximum daily dose is 24 micrograms per day.  
 
For children 6-12 years of age, when treatment with an inhaled corticosteroid and long-acting 
beta2-agonist (LABA) is required, it is recommended to use a combination product, except in 
cases where separate inhaled corticosteroid and long-acting beta2-agonist inhalers are more 
appropriate (see Section 4.4). 
 
Although Foradil has a rapid onset of action, current asthma management guidelines 
recommend that long-acting inhaled bronchodilators should be used for maintenance 
bronchodilator therapy. They further recommend that in the event of an acute attack, a beta -
agonist with a short duration of action should be used. 
(see Section 4.4). 
 

In accordance with the current management guidelines, long-acting beta 2-agonists may be 
added to the treatment regimen in patients experiencing problems with high dose inhaled 
steroids. Alternatively, where regular symptomatic treatment of asthma is required in addition 
to inhaled steroids, then long-acting beta 2-agonists can be used. Patients should be advised not 
to stop or change their steroid therapy when Foradil is introduced. 

If the symptoms persist or worsen, or if the recommended dose of Foradil fails to control 
symptoms (maintain effective relief), this is usually an indication of a worsening of the 
underlying condition. 
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Prophylaxis against exercise-induced bronchospasm  

The content of 1 inhalation capsule (12 micrograms) should be inhaled at least 15 minutes prior 
to exercise.  

In patients with persistent asthma, use of Foradil for the prevention of exercise-induced 
bronchospasm may be clinically indicated, but the treatment of asthma should also include an 
ICS. 

Foradil is not recommended in children under 6 years of age. 

Children under 6 years 

Foradil is not recommended in children under the age of 6 years 
 

Adults and children aged 6 years or older 
 

The bronchodilator effect of Foradil is still significant 12 hours after inhalation. Therefore, in 
most cases, twice-daily maintenance therapy will control the bronchoconstriction associated 
with chronic conditions, both during the day and at night. 

 
Special populations 

Renal impairment 

Formoterol has not been studied in patients with renal impairment. 

Hepatic impairment 

Formoterol has not been studied in patients with hepatic impairment. 

Elderly Patients (older than 65 years) 

The pharmacokinetics of Foradil has not been studied in the elderly population.  The available 
data from clinical trials performed in elderly patients do not suggest that the dosage should be 
different than in other adults. 

 

Method of administration  

Foradil capsules for inhalation should be used only with the Aerolizer® inhaler provided in the 
Foradil pack. 

To ensure proper administration of the drug, a physician or other health professional should: 

 Show the patient how to use the inhaler. 

 Dispense the capsule only together with the inhaler. 

 Instruct the patient that the capsules are only for inhalation use and not to be swallowed 
(see section 4.4). 

Detailed handling instructions are included in the package leaflet. 
 
It is important for the patient to understand that the gelatin capsule might fragment and 
small pieces of gelatin might reach the mouth or throat after inhalation.  The tendency 
for the capsule to break up is minimised by not piercing the capsule more than once. 

The capsule made of edible gelatin is not harmful if ingested. 
   

The capsules should be removed from the blister pack only immediately before use. 
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Instructions for use 
 
1. Pull off the cap from the mouthpiece of the inhaler 
2. Hold the base of the inhaler firmly and turn the mouthpiece in the direction of the 

arrow on the bottom of the mouthpiece to open. 
3. Take one of the capsules out of the blister strip for the appropriate day.  Place it in the 

capsule shaped compartment in the base of the inhaler. It is important that the capsule 
is removed from the blister pack only immediately before use.  

4. Twist the mouthpiece to the closed position until it clicks. 
5. Keeping the inhaler upright, firmly squeeze the two blue buttons once only.  This will 

pierce the capsule. Release the buttons. Although the capsule is now pierced, the 
powder will not be released. 

6. The patient should breathe out fully. 
7. The patient should place the mouthpiece in the mouth and tilt their head slightly back. 

The lips should be placed around the mouthpiece and the patient should inhale as 
quickly and as deeply as is possible. As the patient breathes in, the medicine will be 
inhaled into the lungs. 

8. The capsule should be heard spinning in the inhaler. If the whirring noise is not heard, 
the capsule may be stuck in the compartment. If this occurs, open the inhaler and 
loosen the capsule by prising it out of the compartment. Do not try to loosen the 
capsule by repeatedly pressing the buttons. 

9. If the whirring noise has been heard the patient should hold their breath for as long 
as they comfortably can while taking the inhaler out of the mouth. Then the patient 
should breathe normally. The inhaler should be opened to see if any powder is still in 
the capsule. If there is still powder in the capsule steps 6 to 8 should be repeated. 

10.  After use, the empty capsule should be tipped out and the mouthpiece closed. 
11. Replace the cap. 
12. If the inhaler needs to be cleaned, wipe the mouthpiece and capsule compartment 

with a dry cloth or a clean soft brush. 
 
4.3  Contra-indications 
 

Hypersensitivity to the active substance or to any of the excipients listed in Section 6.1 
 
4.4  Special warnings and special precautions for use 
 

Asthma-related death 
Formoterol fumarate dihydrate, the active ingredient of Foradil, belongs to the class of long-
acting beta2-adrenergic agonists (LABAs). In a study with salmeterol, a different long-acting 
beta2-agonist, a higher rate of death due to asthma was observed in the patients treated with 
salmeterol (13/13,176) than in the placebo group (3/13,179). No study adequate to determine 
whether the rate of asthma-related death is increased with Foradil has been conducted. 
 
In the treatment of asthma 
Foradil should not be used (and is not sufficient) as the first treatment for asthma. 
 
When treating patients with asthma, use Foradil only as an add-on to an inhaled corticosteroid 
(ICS) for patients who are not adequately controlled on an ICS alone or whose disease 
severity clearly warrants initiation of treatment with both an ICS and a LABA. 

 
Children up to the age of 6 years should not be treated with Foradil as sufficient experience is 
not available for this group. For children 6-12 years of age, when treatment with an ICS and 
LABA is required, it is recommended to use a combination product, except in cases where a 
separate ICS and LABA are more appropriate. 
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Foradil should not be used in conjunction with another LABA  
 
Whenever Foradil is prescribed, patients should be evaluated for the adequacy of the anti-
inflammatory therapy they receive. Patients must be advised to continue taking anti-
inflammatory therapy unchanged after the introduction of Foradil, even when their symptoms 
improve.  
 
The daily dose of Foradil should not be increased beyond the maximum recommended dose 
(see Section 4.2). 

 
Once asthma symptoms are controlled, consideration may be given to gradually reducing the 
dose of Foradil.  Regular review of patients as treatment is stepped down is important. The 
lowest effective dose of Foradil should be used.  
 
Serious asthma-related adverse events and exacerbations may occur during treatment with 
Foradil. Clinical studies with Foradil suggested a higher incidence of serious asthma 
exacerbations in patients who received Foradil than in those who received placebo, 
particularly in patients 5-12 years of age (see Section 5.1). These studies do not allow precise 
quantification of the differences in serious asthma exacerbation rates between treatment 
groups. 

 
Patients should be advised that if, after initiation of  Foradil, their symptoms persist, or if the 
number of doses of Foradil required to control their symptoms increases, this usually 
indicates a worsening of the underlying condition. In these circumstances, they should be 
advised to continue treatment but to seek medical advice as soon as possible. 
 
Patients should not be initiated on Foradil or the dose increased during an acute severe asthma 
exacerbation, or if they have significantly worsening or acutely deteriorating asthma. 
 
Foradil must not be used to relieve acute asthma symptoms. In the event of an acute attack, a 
short-acting beta2-agonist should be used. Patients must be informed of the need to seek 
medical treatment immediately if their asthma deteriorates suddenly. 
 
Concomitant conditions 
Special care and supervision, with particular emphasis on dosage limits, is required in patients 
receiving Foradil when the following conditions may exist: 
 
Ischaemic heart disease, cardiac arrhythmias, especially third degree atrioventricular block, 
severe cardiac decompensation, idiopathic subvalvular aortic stenosis, severe hypertension, 
aneurysm, phaeochromocytoma, hypertrophic obstructive cardiomyopathy, thyrotoxicosis,  or 
other severe cardiovascular disorders, such as tachyarrhythmias or severe heart failure. 
 
Formoterol may induce prolongation of the QTc-interval. Caution should be observed when 
treating patients with prolongation of the QTc-interval and in patients treated with drugs 
affecting the QTc-interval (see section 4.5). 
 
Caution should be used when co-administering theophylline and formoterol in patients with 
pre-existing cardiac conditions. 
 
Due to the hyperglycaemic effect of 2-stimulants, including formoterol, additional blood 
glucose controls are recommended in diabetic patients. 
 
Hypokalaemia 



FOR API APR21 V8                                    Ref: UK SmPC Dec2019 
 

Business Use Only 
 

Potentially serious hypokalaemia may result from 2-agonist therapy, including formoterol. 
Particular caution is advised in severe asthma as this effect may be potentiated by hypoxia 
and concomitant treatment (see Section 4.5). It is recommended that serum potassium levels 
be monitored in such situations. 
 
Paradoxical bronchospasm 
As with other inhalation therapy, the potential for paradoxical bronchospasm should be kept 
in mind. If it occurs, the preparation should be discontinued immediately and alternative 
therapy substituted. 
 
Foradil contains lactose monohydrate  less than 500 micrograms per delivered dose. This 
amount does not normally cause problems in lactose intolerant patients. Patients with rare 
hereditary problems of galactose intolerance, the Lapp lactase deficiency or glucose-galactose 
malabsorption should not take this medicine. 
 
Incorrect route of administration  
There have been reports of patients who have mistakenly swallowed Foradil capsules instead 
of placing the capsules in the inhalation device. The majority of these ingestions were not 
associated with side effects. Healthcare providers should discuss with the patient how to 
correctly use Foradil (see section 4.2). If a patient who is prescribed Foradil does not 
experience breathing improvement, the healthcare provider should ask how the patient is 
using Foradil. 
 

4.5  Interaction with other medicaments and other forms of interaction 
 

There are no clinical data to support the advice given below, but from consideration of first 
principles one might expect the following interactions: 
 
Drugs such as quinidine, disopyramide, procainamide, phenothiazines, antihistamines, 
tricyclic antidepressants and erythromycin may be associated with QT-interval prolongation 
and an increased risk of ventricular arrhythmia (see section 4.4). 
 
Concomitant administration of other sympathomimetic agents may potentiate the undesirable 
effects of Foradil and may require titration of the dose. 
 
Administration of Foradil to patients being treated with monoamine oxidase inhibitors, 
macrolides or tricyclic antidepressants should be performed with caution, since the action of 
ß2-adrenergic stimulants on the cardiovascular system may be potentiated. 
 
Concomitant treatment with xanthine derivatives, steroids, or diuretics may potentiate a 
possible hypokalaemic effect of 2-agonists. Hypokalaemia may increase susceptibility to 
cardiac arrhythmias (for example,  in patients treated with digitalis) (see Section 4.4).  
 
There is an elevated risk of arrhythmias in patients receiving concomitant anaesthesia with 
halogenated hydrocarbons. 
 
The bronchodilating effects of formoterol can be enhanced by anticholinergic drugs. 
 
-adrenergic blockers may weaken or antagonise the effect of Foradil. Therefore Foradil 
should not be given together with ß-adrenergic blockers (including eye drops) unless there are 
compelling reasons for their use. 
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4.6  Fertility, pregnancy and lactation 
 
 Pregnancy 

There were no teratogenic effects revealed in animal tests.  In animal studies formoterol has 
caused implantation losses as well as decreased early postnatal survival and birth weight. The 
effects appeared at considerably higher systemic exposures than those reached during clinical 
use of formoterol. However, until further experience is gained, Foradil is not recommended 
for use during pregnancy (particularly at the end of pregnancy or during labour) unless there 
is no more established alternative.  As with any medicine, use during pregnancy should only 
be considered if the expected benefit to the mother is greater than any risk to the foetus.   
 
Breast feeding 
The substance has been detected in the milk of lactating rats, but it is not known whether 
formoterol passes into human breast milk, therefore mothers using Foradil should refrain from 
breast feeding their infants. 
 
Fertility 
There is no available data on the effect of formoterol on human fertility. No impairment of 
fertility was observed in studies performed in male and female rats (see section 5.3). 
 
 

4.7  Ability to drive and use machines 
 
Patients experiencing dizziness or other similar side effects should be advised to refrain from 
driving or using machines. 

 
4.8  Undesirable effects 

 
Adverse reactions (Table 1) are ranked in descending order of frequency, as follows: very 
common (≥ 1/10); common (≥ 1/100, < 1/10); uncommon (≥ 1/1,000, < 1/100); rare (≥ 
1/10,000, <1/1,000); very rare (< 1/10,000); unknown (frequency cannot be estimated from 
available data). Within each frequency grouping, adverse reactions are ranked in order of 
decreasing seriousness. 
 
Table 1 
 

Immune system disorders 
Very rare: Hypersensitivity (including hypotension, angioneurotic oedema) 
Rare 
 

Hypersensitivity reactions e.g. bronchospasm, exanthema, urticaria, 
pruritus 
 

Metabolism and nutrition disorders 
Rare Hypokalaemia 
Very Rare Hyperglycaemia 
  
Psychiatric disorders 
Uncommon: Agitation, anxiety, nervousness, restlessness, insomnia 

 
 
 
Central Nervous system disorders 
Common: Headache, tremor 
Uncommon: Dizziness 
Very rare: Dysgeusia 
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Cardiac disorders 
Common: Palpitations 
Uncommon: Tachycardia 
Rare: 
 

Cardiac arrhythmias, e.g. atrial fibrillation, supraventricular 
tachycardia, extrasystoles  

Very rare: 
 

Peripheral oedema. Angina pectoris, prolongation of QTc-interval 
 

Respiratory, thoracic and mediastinal disorders 
Uncommon: 
 
 

Bronchospasm, throat irritation, including paradoxical 
bronchospasm, acute asthma exacerbation* 

Unknown: 
 

Cough** 
 

Skin and subcutaneous tissue disorders 
Unknown: Rash** 

 
Gastrointestinal disorders 
Uncommon 
Rare: 

Dry mouth 
Nausea 

 
Musculoskeletal and connective tissue disorders 
Uncommon 
 

Muscle cramps, myalgia 
 

Investigations  
Unknown Increased blood pressure (including hypertension)** 
  
Vascular Disorders  
Very rare Variations in blood pressure 

  
*The percent of patients with serious asthma exacerbations in clinical studies was higher for 
Foradil than for placebo, and the biggest numerical imbalance was observed in children 5-12 
years old (see Section 4.4 and 5.1). 
 
** These adverse events were reported in patients treated with Foradil during the post-
marketing experience. 
 
As with all inhalation therapy, paradoxical bronchospasm may occur in very rare cases (see 
section 4.4).  Treatment with 2-agonists may result in an increase in blood levels of insulin, 
free fatty acids, glycerol and ketone bodies.  The excipient lactose contains small amounts of 
milk proteins. These may cause allergic reactions. 

 
Reporting of suspected adverse reactions 
Reporting adverse reactions after authorisation of the medicinal product is important.  It allows 
continued monitoring of the benefit/risk balance of the medicinal product.   
Any suspected adverse events should be reported to the Ministry of Health according to the 
National Regulation via either a link of "Side Effects Reporting form"  located at the Ministry of 
Health internet site home page, (http://www.health.gov.il/) which refer the user to an online 
adverse reaction reporting form, or by entering the following link:  
https://sideeffects.health.gov.il . 
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4.9  Overdose 
 

Symptoms 
There is no clinical experience to date on the management of overdose, however, an 
overdosage of Foradil would be likely to lead to effects that are typical of 2-adrenergic 
agonists: nausea, vomiting, headache, tremor, somnolence, palpitations, tachycardia, 
ventricular arrhythmias, metabolic acidosis, hypokalaemia, hyperglycaemia, prolonged QTc-
interval, hypertension. 
 
Treatment 
Supportive and symptomatic treatment is indicated. Serious cases should be hospitalised. 
 
Use of cardioselective beta-blockers may be considered, but only subject to extreme caution 
since the use of -adrenergic blocker medication may provoke bronchospasm. 
Serum potassium should be monitored. 

 
 
5.  PHARMACOLOGICAL PROPERTIES 
 
5.1  Pharmacodynamic properties 
 

Pharmacotherapeutic group: Selective beta2-adrenergic agonist, ATC code: R03AC13. 
 

Formoterol is a potent selective 2-adrenergic stimulant. It exerts a bronchodilator effect in 
patients with reversible airways obstruction. The effect sets in rapidly (within 1-3 minutes) 
and is still significant 12 hours after inhalation. 
 
In man, Foradil has been shown to be effective in preventing bronchospasm induced by 
exercise and methacholine. 
 
Formoterol has been studied in the treatment of conditions associated with COPD, and has 
been shown to improve symptoms and pulmonary function and quality of life.  Formoterol 
acts on the reversible component of the disease. 
 
Serious asthma exacerbations 
 
Placebo-controlled clinical studies of at least 4 weeks treatment duration with Foradil suggested 
a higher incidence of serious asthma exacerbations in patients who received Foradil than in 
those who received placebo, particularly in patients 5-12 years of age. 
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Placebo Foradil 12 ug bd Foradil 24 
ug bd 

Albuterol 

Placebo controlled clinical 
studies of at least 4 weeks 
treatment duration. 

0.3 % 0.9 %   
(Foradil 10 - 12 ug 
bd) 

1.9 %  

Combined data from two 
12-week double-blind,  
randomized, placebo-
controlled, parallel-group 
studies.  
Age >12 y 
n=1095 

0.7 %    
( 2/277 ) 

0.4 %    
( 1/275 ) 

3.3 %  
( 9/271 ) 

0.7 % 
( 2/272 ) 

Multi-centre, randomized, 
parallel-group, double-blind,  
placebo-controlled 16 week 
trial. 
Age >12 y 
n=2085 

0.2 %    
( 1/514 ) 

0.6 %   ( 3/527 )   
 
0.2 %   ( 1/517 )   
Open label treatment 
group - 12 ug bd 
plus up to two 
additional 
doses per day 
 

0.4 %    
( 2/527 ) 

 

Randomized, placebo-
controlled double-blind 52-
week trial. 
Age 5-12 y 
n=518 

0.0 %    
( 0/176 ) 

4.7 %    
( 8/171 ) 

6.4 %    
( 11/171 ) 

 

 
Experience in children aged 5-12 years with asthma 
The safety of Foradil 12 microgram twice daily compared to Foradil 24 microgram twice 
daily and placebo was investigated in one large, multicenter, randomized, double-blind, 52-
week clinical trial in 518 children with asthma (ages 5 to 12 years) in need of daily 
bronchodilators and anti-inflammatory treatment. More children who received Foradil 24 
microgram twice daily (11/171, 6.4%) or Foradil 12 microgram twice daily (8/171, 4.7%) 
than children who received placebo (0/176, 0.0%) experienced serious asthma exacerbations. 

 
5.2 Pharmacokinetic properties 
 

Foradil has a therapeutic dose range of 12 to 24 micrograms b.i.d.  Data on the plasma 
pharmacokinetics of formoterol were collected in healthy volunteers after inhalation of doses 
higher than the recommended range and in COPD patients after inhalation of therapeutic 
doses.  Urinary excretion of unchanged formoterol, used as an indirect measure of systemic 
exposure, correlates with plasma drug disposition data.  The elimination half-lives calculated 
for urine and plasma are similar. 
 
Absorption 
Following inhalation of a single 120 microgram dose of formoterol fumarate by healthy 
volunteers, formoterol was rapidly absorbed into plasma, reaching a maximum concentration 
of 266 pmol/l within 5 minutes of inhalation.  In COPD patients treated for 12 weeks with 
formoterol fumarate 12 or 24 micrograms  b.i.d. the plasma concentrations of formoterol 
ranged between 11.5 and 25.7 pmol/L and 23.3 and 50.3 pmol/L respectively at 10 minutes, 2 
hours and 6 hours post inhalation. 
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Studies investigating the cumulative urinary excretion of formoterol and/or its (R,R) and 
(S,S)-enantiomers, after inhalation of dry powder (12-96 micrograms) or aerosol formulations 
(12-96 micrograms), showed that absorption increased linearly with the dose. 
 
After 12 weeks administration of 12 micrograms or 24 micrograms formoterol powder b.i.d., 
the urinary excretion of unchanged formoterol increased by 63-73% in adult patients with 
asthma, by 19-38% in adult patients with COPD and by 18-84% in children, suggesting a 
modest and self-limiting accumulation of formoterol in plasma after repeated dosing. 
 
As reported for other inhaled drugs, it is likely that about 90% of formoterol administered 
from an inhaler will be swallowed and then absorbed from the gastrointestinal tract. This 
means that the pharmacokinetic characteristics of the oral formulation largely apply also to 
the inhalation powder.  When 80 micrograms of 3H-labelled formoterol fumarate was orally 
administered to two healthy volunteers, at least 65% of the drug was absorbed. 
 
Distribution 
The plasma protein binding of formoterol is 61-64% (34% primarily to albumin). 
There is no saturation of binding sites in the concentration range reached with therapeutic 
doses. 
 
Biotransformation 
Formoterol is eliminated primarily by metabolism, direct glucuronidation being the major 
pathway of biotransformation, with O-demethylation followed by further glucuronidation 
being another pathway.  Minor pathways involve sulphate conjugation of formoterol and 
deformylation followed by sulphate conjugation.  Multiple isozymes catalyze the 
glucuronidation (UGT1A1, 1A3, 1A6, 1A7, 1A8, 1A9, 1A10, 2B7 and 2B15) and O-
demethylation (CYP2D6, 2C19, 2C9, and 2A6) of formoterol, and so consequently the 
potential for metabolic drug-drug interaction is low.  Formoterol did not inhibit cytochrome 
P450 isozymes at therapeutically relevant concentrations.  The kinetics of formoterol are 
similar after single and repeated administration, indicating no auto-induction or inhibition of 
metabolism. 
 
Elimination 
In asthmatic and COPD patients treated for 12 weeks with 12 or 24 micrograms formoterol 
fumarate b.i.d., approximately 10% and 7% of the dose, respectively, were recovered in the 
urine as unchanged formoterol.  In asthmatic children, approximately 6% of the dose was 
recovered in the urine as unchanged formoterol after multiple dosing of 12 and 24 
micrograms.  The (R,R) and (S,S)-enantiomers accounted, respectively, for 40% and 60% of 
urinary recovery of unchanged formoterol, after single doses (12 to 120 micrograms) in 
healthy volunteers and after single and repeated doses in asthma patients. 
 
After a single oral dose of 3H-formoterol, 59-62% of the dose was recovered in the urine and 
32-34% in the faeces. Renal clearance of formoterol is 150 mL/min. 
 
After inhalation, plasma formoterol kinetics and urinary excretion rate data in healthy 
volunteers indicate a biphasic elimination, with the terminal elimination half-lives of the 
(R,R)- and (S,S)-enantiomers being 13.9 and 12.3 hours, respectively.  
 
Approximately 6.4-8% of the dose was recovered in the urine as unchanged formoterol, with 
the (R,R) and (S,S)-enantiomers contributing 40% and 60% respectively. 
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5.3  Preclinical safety data 
 

Mutagenicity 
Mutagenicity tests covering a broad range of experimental endpoints have been conducted. 
No genotoxic effects were found in any of the in vitro or in vivo tests performed. 
 
Carcinogenicity 
Two-year studies in rats and mice did not show any carcinogenic potential. 
Male mice treated at very high dose levels showed a slightly higher incidence of benign 
adrenal subcapsular cell tumours, which are considered to reflect alterations in the 
physiological ageing process. 
 
Two studies in rats, covering different dose ranges, showed an increase in mesovarial 
leiomyomas. These benign neoplasms are typically associated with long-term treatment of 
rats at high doses of 2-adrenergic drugs. Increased incidences of ovarian cysts and benign 
granulosa/theca cell tumours were also seen; -agonists are known to have effects on the 
ovary in rats in which are very likely specific to rodents. A few other tumour types noted in 
the first study using the higher doses were within the incidences of the historical control 
population, and were not seen in the lower-dose experiment. 
 
None of the tumour incidences were increased to a statistically significant extent at the lowest 
dose of the second study, a dose leading to a systemic exposure 10 times higher than that 
expected from the maximum recommended dose of formoterol. 
 
On the basis of these findings and the absence of a mutagenic potential, it is concluded that 
use of formoterol at therapeutic doses does not present a carcinogenic risk. 
 
Reproductive toxicity 
Animal tests have shown no teratogenic effects. Formoterol was evaluated for its effect on 
fertility and general reproductive performance in sexually mature male and female rats. 
Reproduction studies in rats revealed no impairment of fertility or effect on early embryonic 
development at oral doses up to 3 mg/kg (approximately 1200 times the maximum 
recommended daily inhalation powder dose in human on a mg/m2 basis). 
 
After oral administration, formoterol was excreted in the milk of lactating rats. 

 
 
6.  PHARMACEUTICAL PARTICULARS 
 
6.1  List of excipients 
 

 Gelatin and black ink (containing shellac, black iron oxide (CI 77499, E 172), isopropyl 
alcohol, N-butyl alcohol, propylene glycol, purified water, dehydrated ethanol and ammonium 
hydroxide 28%), lactose. 

 
6.2  Incompatibilities 
 

None known. 
 
6.3  Shelf life 
 
 The expiry date of the product is indicated on the packaging materials. 
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6.4  Special precautions for storage 
 

Do not store above 25°C.  
Store in the original packaging (protect from moisture). 
 
 

6.5  Nature and contents of container 
 

Blister aluminum packs of 30, 60 capsules, with an inhaler device in each pack. 
Not all pack sizes may be marketed. 

 
6.6  Special precautions for disposal 
 

Any unused medicinal product or waste material should be disposed of in accordance with 
local requirements. 

 
 
7.         REGISTRATION HOLDER AND IMPORTER 
 

 Novartis Israel Ltd.,  

POB 7126, Tel Aviv. 
 
 
8.   MARKETING AUTHORISATION NUMBER 
 

101-97-28552 
 
 
  
 

Revised in Apr2021 according to MOHs guidelines 
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  1986-התשמ"ו )עלון לצרכן לפי תקות הרוקחים (תכשירים

  בלבד מרשם רופאעל פי משווקת תרופה ה
  
  

  מיקרוגרם 12פורדיל כמוסות לשאיפה 
  אבקה לשאיפה 

  
  

   פעיל:  חומר
  כל כמוסה מכילה

 Formoterol fumarate dihydrate 12 mcg    מיקרוגרם  12דיהידרט פורמוטרול פומרט 
      

   "מידע וסף" - 6חומרים בלתי פעילים ואלרגיים מופיעים בסעיף 
  

. עלון זה מכיל מידע תמציתי על התרופה. אם יש לך שאלות קרא בעיון את העלון עד סופו בטרם תשתמש בתרופה
  וספות, פה אל הרופא או אל הרוקח. 

הרפואי  כי מצבם לך ראה אם אפילו להם להזיק היא עלולה לאחרים, אותה תעביר . אלעבורךלטיפול  רשמה זו תרופה
  דומה.

  
  

  . למה מיועדת התרופה?1
  

לילית ותסמיים הגרמים בעקבות מאמץ) בחולים המטופלים בתרופות מסוג  אסתמהלטיפול בקצרת (אסתמה)  (כולל 
 בעל פעילות ארוכת טווח 2-ור ביתאאגויסט לרצפטבשאיפה אשר זקוקים בוסף לתרופות מסוג  קורטיקוסטרואידים

  בהתאם להחיות טיפול עדכיות.
  

  דרכי השימה בחולים עם מחלת ריאה חסימתית כרוית בלטיפול ומיעת היצרות 
(COPD = Chronic Obstructive Pulmonary Disease) יכיטיס כרוואמפיזמה., כולל ברו                  

  
  קבוצה תרפויטית:

  .2-אגויסט לרצפטור ביתא
  תרופות ממשפחה זו מקלות על השימה על ידי הרפיית שרירים מכווצים במעברי האויר של הריאות. 

  
  

  . לפי שימוש בתרופה2
  

   אין להשתמש בתרופה אם:

 וספים אשר או , פורמוטרול פומרט דיהידרטהפעיל  אתה רגיש (אלרגי) לחומרלכל אחד מהמרכיבים ה
  .בעלון) 6(ראה סעיף מכילה התרופה 

  
  בתרופהלשימוש מיוחדות הוגעות  אזהרות

  
 :, ספר לרופא אםבפורדיל לפי הטיפול

  וטל תרופה אחרת כלשהי לטיפול אסתמהבאתה 

 אתה סובל מבעית לב כלשהי 

 יש לך לחץ דם גבוה 

 יש לך בלוטת תריס עם פעילות יתר 

  מפרצתיש לך (פוח בעורק עקב חולשה של דופן העורק אזור) 

  ל חשמלי לא תקין בשם  "הארכה של מקטעיש לך הפרעה לבבית כגון סיגQT" 

 יש לך סוכרת 

 (גידול של בלוטת יותרת הכליה אשר יכול להשפיע על לחץ הדם) יש לך פאוכרומוציטומה 
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  וספות אזהרות מיוחדות

 לטיפול בהתקף אסתמה פתאומי. הרופא שלך ירשום לך משאף אחר לשם כך. אין להשתמש בפורדיל 

  וספות שלך לטיפול באסתמה (סטרואידים בשאיפה הידועים בתורחשוב מאוד להמשיך להשתמש בתרופות ה
להפסיק להשתמש בהם או לשות את המיון כאשר אתה מתחיל להשתמש אין תרופות למיעה) באופן קבוע. 

 בפורדיל.

  שימה במהלך הטיפול בפורדיל, יש להמשיך להשתמששימה או אם יש לך צפצופים בזמן ה אם אתה מרגיש חסר
 בתרופה, אך יש לפות לרופא בהקדם האפשרי למקרה שאתה זקוק לתרופה אחרת. 

 מוכה מדי בדם שלך. הדבר עלול לגרום לך להיות מועד לקצב לב לא  טיפול בפורדיל עלול להוביל לרמת אשלגן
  רגיל. לכן, יתכן כי הרופא יטר את רמת האשלגן בדמך, במיוחד אם יש לך אסתמה חמורה.

  טר את רמות הסוכר בדם שלך אםהטיפול בפורדיל עלול להוביל לרמות סוכר גבוהות בדם. לכן, יתכן שתצטרך ל
  היך סוכרתי.

 
  ילדים ומתבגרים

  .טיחות ויעילות השימוש איה הוכחה בקבוצת גיל זומאחר וב 6תרופה זה איה מיועדת לילדים מתחת לגיל 
  

  :תרופתיות בין תגובות/איטראקציות
  

 ספר ,תזוה ותוספי מרשם ללא תרופות כולל אחרות תרופותלאחרוה או עשוי לקחת  לקחת, לוקח אתה אם
  לוקח: אתה אם במיוחד. לרוקח או לרופא כך על

  ואי ספיקת לב חזהתרופות ללב כולל דופק לא סדיר, תעוקת 

 תרופות ללחץ דם גבוה 

 (ייםבטבליות או בטיפות עי) חוסמי בתא 

  ותתרופות משת 

  ואמין אוקסידז (מעכביתרופות לטיפול בדיכאון, לדוגמה מעכבי מוMAOוגדי דיכאון טריציקליים או ( 

  יותטי היסטמיוןאו תרופות תרופות אלצי  

  תרופות מדובר) באילותרופות סטרואידיות (הרופא שלך ידע על 

 לין המשמשות לטיפול באסתמה ובגודש באףן תרופות דמויות אדרתרופות סימפתומימטיות שהי 

  ,יהיה, מאפשיות כגון סכיזופר ן קבוצה של תרופות המשמשות לאיזון הפרעותותיאזין, שהיגזרות של פ
 מצבים פסיכוטיים וחרדה

 תיןגזרות של קס  יות של דרכין סוג של תרופות המשמשות לטיפול באסתמה ובמחלות חסימתיות כרושהי
 השימה כגון תאופילין או אמיופילין

  טיביוטיקות מקבוצת המקרולידים (כגון אריתרומיצין) המשמשות לטיפול בזיהומים חיידקייםא 

  חומרי הרדמה כגוןhalogenated hydrocarbons יתוחים(הלותאן), המשמשים ב מהלך 

  רגיות (לדוגמה איפרטרופיום ברומיד) המשמשות לטיפול בהפרעות במערכת העיכול או באבריטיכוליתרופות א
 .המין

  
  :ופוריות הקה, הריון

 או הרוקח , התייעצי עם הרופא שלךתכת הריוןאם היך בהריון, מיקה, חושבת שאת עשויה להיות בהריון או מ
 לפי טילת התרופה. 

  
 :מכוותושימוש בהיגה 

  השימוש בתרופה זו עלול לגרום לסחרחורת בחלק מן המטופלים. אם היך מרגיש סחרחורת, אל תהג או תפעיל מכוות.
 

  מידע חשוב על חלק מהמרכיבים של התרופה
  .סבילות לסוכרים מסוימים, פה אל הרופא לפי שימוש בתרופה-אם אמר לך על ידי הרופא שלך שיש לך אי

 
  
  



FOR APL APR21 V9                                           Ref: UK PL Jul2020 
 

Business Use Only 
 
 

  . כיצד תשתמש בתרופה?3
  
  הרופא. להוראות בהתאם תמיד בתכשיר להשתמש יש

  הטיפול בתכשיר. ואופן למיון בוגע בטוח איך אם הרוקח או הרופא עם לבדוק עליך
 הרופא יאמר לך באיזו תכיפות להשתמש בפורדיל, וכמה לקחת, בהתאם לצרכיך. 

  הרופא.אין לשות את המיון ללא התייעצות עם 
  יש למלא במדויק אחר הוראות הרופא או הרוקח, גם אם הן שוות מהמידע היתן בעלון זה.  

  
  הוא: כלל בדרך המקובל המיוןבלבד.  הרופא ידי על יקבעו הטיפול ואופן המיון

  
  טיפול באסטמה

  לטיפול באסתמה, תמיד תקבל מרשם לפורדיל בוסף לקורטיקוסטרואיד הלקח בשאיפה. 
  

  מבוגרים
  כמוסות, פעמיים ביום.  1או  2הו למבוגרים המיון הרגיל של פורדיל 

  כמוסות ביום.  4המיון המקסימלי המומלץ למבוגרים הו 
כמוסות וספות במהלך היום להקלת  2או  1 –כמוסה פעמיים ביום,  יתן להשתמש ב 1אם המיון הרגיל שלך הוא 

 . צורךאולם רק אם יש סימפטומים רגילים, 
אולם, אם היך זקוק להשתמש בכמוסות הוספות במשך יותר מיומיים בשבוע, עליך לפות לרופא בהקדם האפשרי, 

  מאחר ויתכן כי מצבך מחמיר. 
(כגון משאף של סלבוטמול), לטיפול בסימפטומים  short-acting beta2-agonistדאג שתמיד תהיה איתך תרופה מסוג 

  פתאומיים של אסתמה. 
  
  דיםיל

  כמוסה, פעמיים ביום.  1 ומעלה הוא 6מגיל בילדים  המיון המומלץ
  כמוסות ביום. 2המיון המקסימלי המומלץ לילדים הו 

  
   דרכי השימה בחולים עם מחלת ריאה חסימתית כרויתבלטיפול ומיעת היצרות 

דקות לפי הפעילות  15לפחות  כמוסה 1 –למיעת התקפי אסתמה הגרמים עקב פעילות גופית, יש להשתמש ב 
ומעלה. במקרים מסוימים, אם הך מבוגר, הרופא עשוי  6הגופית. זו המה המומלצת למבוגרים ולילדים מגיל 

  ). bronchospasmכמוסות כדי למוע קוצר שימה מלווה בצפצופים או כיווץ סימפוות ( 2 -להמליץ לך להשתמש ב
  ל תמיד יכלול קורטיקוסטרואידים הלקחים בשאיפה לטיפול באסתמה.אם הך מטופל לאסתמה רגילה, הטיפו

  
  פעמיים ביום. כמוסה 1למחלות ריאה חסימתיות כרויות, מיון התחזוקה הרגיל במבוגרים הוא 

  
  אין לעבור על המה המומלצת.

 ון של פורדילשימה שלך רק בגלל שאתה  אין להפסיק או להפחית את המיאו של כל תרופה אחרת עבור ה
מרגיש טוב יותר, מבלי לשוחח על כך עם הרופא שלך קודם לכן. חשוב מאוד ליטול את התרופות הללו האופן 

 שגרתי.

 .ון של פורדיל מבלי לשוחח על כך תחילה עם הרופא שלךאין להגדיל את המי 

  ון הפורדיל שלך  או מאוד לא יציב אואם אתה מרגיש בחילהאם יש לך קצב לב מהיר באופן חריג, ייתכן שמי
  גבוה מידי. ספר על כך לרופא שלך בהקדם. 

   
  ידי שאיפת תוכן הכמוסה עם המשאף המצורף.-יש להשתמש בהן רק על אין לבלוע את הכמוסות!
  המצורף לאריזה. משאף זה פותח במיוחד לשימוש עם כמוסות פורדיל.  רק עם המשאףפורדיל  יש להשתמש בכמוסה

לפי השימוש. יש לוודא שהאצבעות יבשות לחלוטין, כדי שהכמוסה  מיד רקמאריזת המגש  יש להוציא את הכמוסה
  רטב.ילא ת

   אין לבלוע את הכמוסה.
 .באמצעות המשאף בלבד אסור לפתוח ולפזר את תוכן הכמוסה. האבקה בתוך הכמוסות מיועדת לשאיפה

  
  החיות לשימוש ראה בהמשך. 
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  שים לב:
ומעלה המסוגלים להשתמש  במשאף בצורה כוה.  השימוש במשאף מותר לילדים רק  6פורדיל  מתאימה לילדים בי 

 עם עזרת מבוגר.
  

  ), וחלקיקים5עלולה להתבקע כשלוחצים על הכפתורים הכחולים (שלב  הכמוסה .1
  ידי כך ש:-להגיע לפה או לגרון בזמן השאיפה. אתה יכול לסייע למוע מצב זה עלקטים עלולים 

 .תלחץ על הכפתורים הכחולים פעם אחת בלבד 

 .י השימושתשמור את הכמוסות באריזתן המקורית (אריזת המגש) לפ 

 ה עולה על  תאחסן את הכמוסות25°בטמפרטורה שאיC. 

 י לחות. תגן על הכמוסותמפ 
 

 מורכבת מג'לטין אכיל, שאיו מזיק. כל חלקיקי הג'לטין שמגיעים לפה או לגרון שלך יתים לבליעה.הכמוסה  .2
  

 במידה והכמוסה תקעה בתוך תא הכמוסה, פתח את המשאף, הפוך אותו וטפח קלות על התחתית. .3
  

זרת במידה והכפתורים הכחולים תקעו, משוך את הכפתורים הכחולים בעדיות לעמדתם ההתחלתית בע .4
 "הכפיים הקטות" שלהם.

  
 סימים לכך שאכן לקחת את המה: .5

 .שמיעת קולות רשרוש/זמזום בזמן ששואפים דרך המשאף 

  ורמלי. –טעם מתוק בפה, מן הלקטוז. אתה עלול להרגיש אבקה בחלק האחורי של הגרון שלך ומצב זה ה 

 ריקה. הכמוסה 
 

 בכדי להסיר אבקה מן החלק הפימי של המשאף: .6

  להשתמש במטלית יבשה או מברשת רכה.יש 

 .יש לזכור שאף פעם אין לשטוף את המשאף 
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  איך להשתמש בכמוסות בעזרת המשאף החיות
  

  יש להראות לילדים כיצד להשתמש במשאף באופן כון ועליהם להשתמש בו רק עם עזרת מבוגר.
  

  מכסה                                פייה                               תא הכמוסה   
  

  
  בסיס המשאף                                                          

  
  .   הסר את המכסה. 1

       
 
 
 
 
 
 
 

  
  
  
מטה בתחתית  (החץ החץייה בכיוון הפתחתית את  בבווסהחזק את המשאף בחוזקה המשאף, כדי לפתוח את . 2

     .הפייה)
 

  
 
 
 

 
 
 
 
 
 
 

. חשוב שתוציא את הכמוסה מאריזת המגש אחת מאריזת המגש והח אותה בתחתית תא הכמוסה הוצא כמוסה. 3
  מיד לפי השימוש. רק
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    .'קליק'שהיך שומע  יה בחזרה עדיידי סיבוב הפ-סגור את תא הכמוסה על. 4
  

        
           
 
 
 
 

  
  בכדי לשחרר את האבקה מתוך הכמוסה:. 5

 ה כלפי מעלה.יהחזק את המשאף במצב עומד כאשר הפיה פו 

 קב את הכמוסה על-י הכפתורים הכחולים בוית. לאחר-ידי לחיצה חזקה על שמכן, שחרר -זמ
 .פעם אחת בלבדאת הכפתורים. עשה פעולה זו 

  וקבת, האבקהלא תשוחרר כל עוד לא שאפת אותה.למרות שהכמוסה כעת מ 
  

  
 

  
 
 
 
 
 
 
 

  .החוצה לרווחה שוף. 6
  

  
 

       
 
 
 
 
 

 
פימה במהירות ושאף  היאת שפתיך מסביב לפיסגור ה לתוך פיך והטה את ראשך מעט לאחור. יהכס את הפי.  7
         .אתה תשאף את התרופה לתוך ריאותיך. בזמן השאיפה, עמוק ככל האפשרו

  
ייתכן והכמוסה תקועה בתא . אם לא שמעת קול זה, במשאףהכמוסה מסתובבת של עליך לשמוע קולות 

אל תא הכמוסה. מ אותהשחרר א את הכמוסה כדי ליהוצסה להכמוסה. אם הדבר קורה, פתח את המשאף ו
 ידי לחיצות חוזרות על הכפתורים. -על לשחרר את הכמוסהתסה 
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, בזמן הוצאת המשאף מפיך. לאחר מכן שאתה יכולככל  עצור את שימתךאם שמעת את קול הרשרוש, . 8
כדי לבדוק אם ותרה אבקה בתוך הכמוסה. אם ותרה אבקה  . פתח את תא הכמוסהשום בצורה רגילה

  .8עד  6חזור על שלבים  בתוך הכמוסה
  
  ה. ילאחר השימוש, הוצא את הכמוסה הריקה וסגור את הפי. 9

  
  למקום. מכסה המשאףהחזר את . 10

  
   .רכהקיה מברשת במטלית יבשה או ה ואת תא הכמוסה ביאם עליך לקות את המשאף, קה את הפי. 11

   
  

הכמוסה עשויים להגיע אל פיך. אם הדבר קורה, אתה עשוי להרגיש את של מאוד חלקיקים קטים לעיתים קרובות, 
שויה מג'לטין אשר איו מזיק לבי אדם, ואשר יתרכך או יתמוסס בפה וייבלע. החלקיקים על הלשון שלך. הכמוסה ע

כל כמוסה רק פעם  שתקב), לכן מומלץ 5מספר פעמים (שלב  מוקבתהסיכוי לכך שהדבר יקרה, גדל אם הכמוסה 
  אחת. 

  
  התרופה את ליטול שכחת אם

מה כפולה בכדי לפצות על  ליטול. אין כרגילאותה ברגע שתיזכר. לאחר מכן המשך  קחאם החסרת מה, 
  מה ששכחה.

  
  יותר גבוה מיון בטעות טלת אם

אם אתה או מישהו אחר טלתם בטעות מה גדולה מידי, פה מיד לרופא שלך או לחדר המיון של בית 
  החולים הקרוב ביותר והבא את אריזת התרופה איתך. 

  
 אם אתה מפסיק את טילת התרופה

  . הרופא ידי על שהומלץ כפי בטיפול להתמיד יש
  . הרופא עם התייעצות ללא בתרופה הטיפול להפסיק אין ,בריאותך במצב שיפור חל אם גם
  זקוק הך אם משקפיים הרכב .תרופה וטל שהך פעם בכל והמה התווית בדוק !בחושך תרופות ליטול אין

  להם.
  .ברוקח או ברופא היוועץ ,בתרופה לשימוש בוגע וספות שאלות לך יש אם
  
  
  . תופעות לוואי4
  

עלול לגרום לתופעות לוואי בחלק מהמשתמשים. אל תיבהל למקרא רשימת  בפורדילכמו בכל תרופה, השימוש 
  תופעות הלוואי. ייתכן ולא תסבול מאף אחת מהן.

  
  ות להיות חמורותעלולמסוימות תופעות לוואי 

  מיד לרופא אם אתה מבחין ב:יש להפסיק את השימוש בתרופה ולפות 

 שימהשימה או שיעול וקושי בות עם צפצופים בזמן הןת לוואי ותופע( התכווצות של הסימפוותשכיח שאי  ,
 .) 1,000 מתוך משתמשים 1-10 ב מופיעות

 ים -לחץעשוי להיות לך , תחושת עילפון (התגובה אלרגית, לדוגמפיחות של הפ מוך), פריחה, גרד או דם  
 .) 10,000 מתוך משתמשים 10-1 ב מופיעות, ותדירת לוואי ותופע

 הדבר עשוי להצביע על כך שיש לך רמת אשלגן  תקיןקצב לב לא או  התכווצויות שרירים, חולשת שרירים)
  .) 10,000 מתוך משתמשים 10-1 ב מופיעות,  דירותתופעות לוואי מוכה בדם) (

 דירותתופעות לוואי ( מהיר אולא סדיר  קצב לב ,10,000 מתוך משתמשים 10-1 ב מופיעות (.  

  ים של תעוקת לבה פקטוריס[כאב לוחץ בחזה (סימגידיר לוואי תופעת( )]אבפחות המופיע, מאוד ה 
 10,000).  מתוך אחד ממשתמש
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  תופעות לוואי וספות:

  דפיקות לב.   ,רעד ,ראש ):  כאב100 מתוך משתמשים 1-10 ב שמופיעות תופעות( שכיחותתופעות לוואי 
קשיי , עצבות, חרדה, שקט-): אי1,000משתמשים מתוך  10 -ל 1 תופעות שמופיעות ב( שכיחות שאיןתופעות לוואי 

  .אסתמהההחרפת , כאב שרירים ,צויות שריריםהתכוו ,בפה יובש ,גירוי בגרון, דופק מהיר, סחרחורת, שיה
  .בחילה: )10,000 מתוך משתמשים 10-1 ב שמופיעות תופעות( תופעות לוואי דירות

פיחות של  ,עיוות בחוש הטעם: )10,000 תוךאחד ממשתמש פחות מב שמופיעות תופעות( תופעות לוואי דירות מאוד
מתן שתן בתדירות גבוהה ועייפות  ,צמא מוגבר, שיויים בלחץ הדםכפות הידיים, הקרסוליים או כפות הרגליים, 

  להעיד על רמות סוכר גבוהות בדם).  יםפרק זמן ממושך (יכוללמשך 
לחץ דם של  תסמייםכאב ראש וסחרחורת ( :)קבעה טרם ששכיחותן תופעות( ידועה איה ששכיחותן לוואי תופעות

  .פריחהו שיעול, גבוה)
  

  חלק מתופעות הלוואי חולפות לאחר תקופת ההסתגלות לתרופה.
  

 שלא צויה לוואי מתופעת סובל אתה כאשר או מחמירה הלוואי מתופעות אחת אם  ,לוואי תופעת הופיעה אם
  הרופא. עם להתייעץ עליך ,בעלון

  הרופא עשוי להחליף לך את התרופה באחרת.
 

  דיווח תופעות לוואי
 טיפול עקב לוואי תופעות על "דיווח הקישור על לחיצה באמצעות הבריאות למשרד לוואי תופעות על לדווח יתן

 על לדיווח המקוון לטופס המפה (www.health.gov.il) הבריאות משרד אתר של הבית בדף שמצא  תרופתי"
 : לקישור כיסה י"ע או .תופעות לוואי

https://sideeffects.health.gov.il/ 

  
  . איך לאחסן את התרופה?5

 

 ע הרעלהילדים ראייתם של וטווח מחוץ להישג ידם  תרופה זו וכל תרופה אחרת יש לשמור במקום סגור! מ
  אל תגרום להקאה ללא הוראה מפורשת מהרופא.. או תיוקות ועל ידי כך תמע הרעלה/ו

 ) אין להשתמש בתרופה אחרי תאריך התפוגהexp. dateמתייחס ליום  תאריך התפוגה האריזה. גבי ) המופיע על
  האחרון של אותו חודש.

  
 תאי אחסון:

 ל עלמאחסן אין ל- Co25. 

 שמור באריזה המקורית (הגן מלחות(. 
 יתן לזרוק  תאל תשליך את התרופה לאשפה הביתי ורות הביוב הביתי. שאל את הרוקח איךאו דרך צי

  תרופות שאין בהן יותר שימוש. אמצעים אלו דרשים כדי להגן על הסביבה.  
 
  . מידע וסף6
  

   התרופה מכילה גם:מרכיב הפעיל וסף על ה

Gelatin and black ink (containing shellac, black iron oxide (CI 77499, E 172), isopropyl alcohol, N-
butyl alcohol, propylene glycol, purified water, dehydrated ethanol and ammonium hydroxide 28%), 
lactose. 
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 כיצד ראית התרופה ומה תוכן האריזה:

על גוף  ’GC‘או  הכמוסהעל גוף  ’FXF‘ -ו הכמוסה על מכסה GC‘ג'לטין שקופה, המסומת  מוסתבכאבקה לבה 
  .בדיו שחורהכמוסה על מכסה  ’FXF‘ -ו הכמוסה

  (יתכן שלא כל גדלי האריזה משווקים). כמוסות 60או  30
 

  .אביב -תל, 7126. ד.ת, ישראל בע"מ וברטיס: והיבואן בעל הרישום

  
  בהתאם להחיות משרד הבריאות 2021 באפרילערך 

  
  

  מספר רישום התרופה בפקס התרופות הממלכתי במשרד הבריאות:
101 97 28552 

 
 שי לבי מיועדת התרופה ,זאת אף על בלשון זכר. וסח זה עלון ,הקריאה ולהקלת הפשטות לשם
  ם.המיי

  
  
  
  
  
 
  

  
  
  


